

NORTHWEST LABORATORIES *of Seattle, Incorporated*

ESTABLISHED 1896

Technical Services for: Industry, commerce, Legal Profession & Insurance Industry

241 South Holden Street • Seattle, WA 98108-4359 • Phone: (206) 763-6252 • Fax: (206) 763-3949 www.nwlabs1896.com

Report To: Puget Lite Pavers, Inc.
Attention: Rusty Sproatt

Date: November 3, 2016

Report On: Adjustable Paver Pedestals

Lab No.: E90394

SUBMITTED: Twenty-one (21) Puget Lite Adjustable Paver Pedestals

TEST METHOD: Load was applied in a vertical direction with 6" diameter loading disc on top of test sample.

Maximum load lbs. force and failure mode was recorded.

TEST RESULTS: Failure Mode All Samples: Female Threads

<u>Pedestal Height</u>	<u>Sample #</u>	<u>Maximum Load (Lbs.)</u>
4"	1	3,455
	2	3,866
	3	4,270
8"	1	4,282
	2	4,453
	3	4,349
12"	1	4,020
	2	4,205
	3	3,743
16"	1	4,245
	2	4,213
	3	3,946
20"	1	4,222
	2	3,776
	3	4,097
20"	1	3,981
	2	3,845
	3	3,515

NORTHWEST LABORATORIES *of Seattle, Incorporated*

Puget Lite Pavers, Inc.

Page - 2 -

E90394

<u>Pedestal Height</u>	<u>Sample #</u>	<u>Maximum Load (Lbs.)</u>
24"	1	3,981
	2	3,845
	3	3,515
36"	1	4,048
	2	4,034
	3	3,941

Test was performed using a Riehle Universal Test Machine with Admet Data Acquisition System. 10,000 lb. maximum range. 0.1 lb. increments. Certified accuracy $\pm 1\%$.

This report applies only to the actual samples tested. Northwest Laboratories does not certify, warrant, or guarantee any products manufactured by others. Samples discarded within **thirty (30) days** unless otherwise requested in writing by you.

NORTHWEST LABORATORIES, INC.



Richard J. Schefsky II, Technical Manager

wbm